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ITISH P.O. Box 29, Redcar, Ao2 Dats z02
A SO INSPECTION CERTIFICATE s
ns: Cert No.
. ;:::::'138;401 LHS5M/16/00158688/1
In Accordance with EN10204 3.1 P:
Product manufectured under a Management System approved to IS0 9001
Customer ADB) British Steal Raf. No. A08| Works Order/Ttem No, A0S
€S1:3203603 142786X/ 12 142786/ 12
Customers Order No. AT
150414
FERRECABSA, S.A. DE C.V.
HOLBEIN 217, SUITE 402 sx.dﬁuw“ BOLBOZ
COLONIA NOCHE BUENA 5TM A992
MEXICO CITY
MEXICO Yoioatiion i ¥ COLUMN 14 X 14.5 X 132 LB/FT BOS-B1Z
CP 03720 mKS INSPECTION As Rolled.
- FULLY KILLED
: . Rolling No. TO1
BOMALOFERRECABSA SA DE CV 15041 P. DISCHARGE: TUAPAN
Bos| Bo8 B1l B B 1| c1z €13 | Charpy Impest C40| Steelmaking Process: c10
Yied |Tensils |Elong% 8.0.S.
Ttem/Mark tit Leopth Cast/Heat No | Piece No. Strets (Strength| A K
Numbers Ra Rm |[Low ANALTSIS % ST
Cal[ Ca3
P.S.I. 8* [Uau caz|A- |c |si|Mn|P |S |cr [Mo|Ni| a1 |Cu|[ND|N Sn |V CEV
Soscification Min pODUCESQO0[ 18 -ood. 100 .50. 004, 000, GOU |. 000 GO .0 . [elelele 000
Max 55 .290.4001.60.033.045.350 . 150]. 450 . 600]. 050{. 0150 . 150 . 450
9 40’ O O" 71104 571827 HFE562(77157} 286 .13 |.220(1.41[.019.018|.028 [.002].02 .03‘?.04].032.0033.003.007 .38
12.192m
9 [12.192m 71420 571826 ES5402[75562 .12 [.21001.41].010.018.017 |.002|.028.038[.05 .031.0040.005I.009 .37
o [12.192m 71125 571822 5380774401 .12 L2101 .400.012].018. 014 |.002|.018.033|.013|.033{. 0037/. 07|, 004 .36
9 N12.192m 71241 571824 B3372[73%831 .12 |.23011.40.013.017/.012 |.001.019.039.017}.032{.0052|. 007|. 003 .36
9 [42.192m 712414 571825 B54822/75126 .12 1.230(1.40.013.017].012 [.001.019.039.017].032].0052.007|. 00 .36
2 |12.192m 72342 571817 B4532[72226 .12 |.22011.39.019.0200.017 |.001].019.032|.012|.03 1,.004 4]. OO5. Q04 .38
9 [H2.192m 72766 571819 5554775126 .12 |.22001.44].022[.020{.022 [.002].020.035/.048{.033|. 0048|.003}.004 .37
3 [2.192m 72766 571820 E5547[15126 .12 |.220]1.44/.022].020.022 |.002].020].035].048|,033|.0048].003]. 004 .37
9 [12.192m 72766 571821 E5547[15126 .12 |.220{1.44.022.020{.022 |.002{.020.035(.048/.033|.0048}.003|. 004 .37
9 [12.192m 72766 571829 BE5547[15126 .12 |.220(1.44].022.020.022 |.002|.020.035|.048.033|.0048|.003|. 004 .37
9 [12.192m 72766 571830 BE5547(71512§ .12 |.2201.44].022|.020(.022 |.002].020.035.048].033.0048.003|.004) .37
9 [12.192m 72766 871831 F5547(1S12 .12 |.22001.44].022/.0201.022 |.002].0201.035/.048|.033|.0048(. 003|. 004 .37
9 |12.192m 72766 571832 5554715126 .12 [.22001.44].022(.0200.022 |.002(.020].035|.048|.033|.0048]. 003]. 004 .37
¢ H2.192m 72766 671834 E5547715126 .12 |.2201 . 44].022|.020{.022 |.002|.020].035|.048|.033].0048. 003|. 004 .37
9 |t2.192m 72766 571818 EBSE62[16577 .12 |.22011.44].022|.020/.022 |.002|.020].035|.048].033|.0048|. 003{. 004 .37
9 [12,.192m 72767 571828 B6707[ 7157 113 |.220{1.43/.024.019..015 |.001[.015.039.012[.035(.0048|.003|.005 .37
9 |12.192m 72767 571833 B6707[17157 .13 |.220(1.431.021.019.045 [.001].015.039).012.035|.0048|.003|.005 .37
9 l12.192m 72767 571823 E5692)716142 .19 |.220(1.43.021/.019.015 |.001|.015/.039.012|.035|. 0048|. 003.00% .37
15% | Pieces in| Total
SUPPLIED IN COMPLIANCE WITH ASTM AS MANUFACTURED IN THE UK

571827 MATERIAL PRODUCED FROM A SINGLE PIECE AS ROLLED
574822 MATERIAL PRODUCED FROM A SINGLE PIECE AS ROLLED

Al orieinal Insoaction Cortificatac izanad by Reitizh Staal Timitsd will cantain aithar an amhniaad stamn ac ha imneemnated ith o Britieh Qtnal [ imitad
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571826 MATERIAL PRODUCED FROM A SINGLE PIECE AS ROLLED
571817 MATERIAL PRODUCED FROM A SINGLE PIECE AS ROLLED

On behalf of British Stsel Limited, ths manufactorer.
Thase results ars certified by British Stea) Limited and comply
with the requiremants of the Product Daseription. zor
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N. Dodds, Test Honsa Manager, Tesside
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